
Jon Niermann, Chairman
Bobby Janecka, Commissioner 
Catarina R. Gonzales, Commissioner 
Kelly Keel, Executive Director

P.O. Box 13087   •   Austin, Texas 78711-3087   •   512-239-1000   •   tceq.texas.gov 
How is our customer service?     tceq.texas.gov/customersurvey 

printed on recycled paper 

TEXAS COMMISSION ON ENVIRONMENTAL QUALITY 
Protecting Texas by Reducing and Preventing Pollution 

October 9, 2024

TO:  All interested persons. 

RE: The Village at Grape Creek, LLC 
TPDES Permit No. WQ0016363001 

Decision of the Executive Director. 

The executive director has made a decision that the above-referenced permit application 
meets the requirements of applicable law.  This decision does not authorize 
[...]
and its known uses.  

Groundwater monitoring wells are not required under current applicable rules 

pertaining to wastewater discharge permits, under TWC Chapter 26 and 30 TAC 

 
4 Texas Water Code § 26.401(b) 
5 Texas Water Code § 26.401(c)(2) 

https://www.tceq.texas.gov/waterquality/assessment/22twqi/22txir


Executive Director’s Response to Comments  Page 8 
The Village at Grape Creek, LLC 
TPDES Permit No. WQ0016363001 

Chapters 217, 305, 307 and 309. Therefore, groundwater testing is not conducted prior 

to or after a proposed wastewater discharge as part of the permitting process. 

Groundwater availability is not under the authority of TCEQ to consider when 

evaluating a wastewater discharge permit action. For information on Groundwater 

Conservation Districts (GCD), please call TCEQ’s Water Supply Division at 512-239-4691. 

Areas that are not within a GCD are subject to the rule of capture. For general 

information on groundwater, please contact the Texas Water Development Board at 

512-463-7847. 

Comment 5: 

The individuals in Appendix B raised concerns about the proposed facility’s 

potential impact on drinking water supply and quality. Some individuals inquired if the 

treated wastewater would meet drinking water standards. 

Response 5: 

30 TAC § 309.13(c) states that a wastewater treatment plant unit may not be 

located closer than 500 feet from a public water well nor 250 feet from a private water 

well. Public water supply systems in Texas are regulated by TCEQ’s Water Supply 

Division. Please contact the Water Supply Division at 512-239-4691 for more 

information. 

Private drinking water wells are not under the jurisdiction of the Safe Drinking 

Water Act and are not subject to TCEQ regulation. TCEQ recommends that well owners 

periodically test their water for microbial and chemical contaminants and properly 

maintain their well. Private well owners should take steps to have their water quality 

tested routinely tested. Wells should be tested more often if under the influence of 

nearby surface water, or if contamination is suspected. For more information on 

testing private water wells, please see the National Ground Water Association website 

at wellowner.org/resources/water-quality/water-testing. If your well tests positive for 

fecal coliform bacteria, please see the Texas A&M AgriLife Extension publication titled 

What to Do About Coliform Bacteria in Well Water or the TCEQ publication titled 

Disinfecting Your Private Well (GI-432). 

TCEQ’s rules do not require that domestic wastewater be treated to potable 

standards before it is discharged to water in the state. State and federal regulations 

https://wellowner.org/resources/water-quality/water-testing/
https://twon.tamu.edu/wp-content/uploads/sites/3/2021/06/what-to-do-about-coliform-in-well-water.pdf
https://www.tceq.texas.gov/downloads/drinking-water/preparedness-resources/gi-432.pdf


Executive Director’s Response to Comments  Page 9 
The Village at Grape Creek, LLC 
TPDES Permit No. WQ0016363001 

require that treated effluent maintain the existing uses of the receiving waters as 

designated within the Texas Surface Water Quality Standards at 30 TAC Chapter 307, 

which includes a designated public water supply use for the Pedernales River. 

Comment 6: 

The individuals in Appendix C raised concerns for alternatives to discharge, 

including beneficial reuse and on-site sewer facilities (septic/aerobic systems).  

Response 6: 

TCEQ does not have the authority to mandate the method of disposal of treated 

effluent if the applicant adheres to the rules and provisions under TWC Chapter 26 

and 30 TAC Chapters 217, 305, 307 and 309. 

The TCEQ’s rules applicable to the beneficial reuse of reclaimed water are found 

in 30 TAC Chapter 210. In order for an applicant to obtain this authorization, the 

Applicant must first have a Texas Pollutant Discharge Elimination System (TPDES) 

permit or a no-discharge Texas Land Application state permit (TLAP).6 TCEQ’s rules 

provide that use of reclaimed water may only be authorized for “on a demand” use, 

which prevents treated water from being provided during times it cannot be 

beneficially used and allows the reclaimed water user to refuse delivery of reclaimed 

water at any time.7 Subsequently, the reclaimed water producer must have a 

guaranteed method of effluent disposal via either a TPDES or TLAP permit. TCEQ does 

not have the authority to require a permittee to obtain a Chapter 210 reuse 

authorization. 

If the permit is issued, the Applicant will have to notify the Executive Director 

that it intends on using the reclaimed water and obtain approval to provide reclaimed 

water.8 Treated effluent that is used for irrigation under a reuse authorization must 

meet the appropriate effluent limits as required by 30 TAC Chapter 210. 

Decentralized wastewater treatment units such as septic tanks or aerobic 

systems are types of on-site sewage facilities (OSSF). The State of Texas does not 

mandate a specific type of OSSF treatment system or use for a project. A proposed 

 
6 30 TEX. ADMIN. CODE § 210.5(a) 
7 30 TEX. ADMIN. CODE § 210.7 
8 30 Tex. Admin. Code § 210.4 



Executive Director’s Response to Comments  Page 10 
The Village at Grape Creek, LLC 
TPDES Permit No. WQ0016363001 

residential area will be subject to 30 TAC Chapter 285, relating to “On-site Sewage 

Facilities (OSSF).”9 The anticipated combined flow from all systems on a tract of land 

must be less than 5,000 gallons per day (gpd) on an annual average basis.10 If the 

anticipated combined flow exceeds 5,000 gpd, a domestic wastewater treatment 

facility is required because wastewater treatment facilities produce a higher quality 

effluent than septic tanks and are, therefore, more protective of the environment.  

The quality of effluent from an individual anaerobic OSSF and from a WWTP is 

significantly different. An OSSF treats a limited volume of domestic wastewater to 

primary treatment standards. The wastewater strength, or organic loading, of BOD5 

and NH3-N in untreated or raw sewage from a residential subdivision is estimated to be 

250-400 mg/l and 15-75 mg/l, respectively.11 The draft permit, for example, requires 

that the treated effluent shall not exceed 5 mg/l CBOD5 with 2 mg/l NH3-N.12 Therefore, 

the Village at Grape Creek WWTP will be required to achieve a more than 95% reduction 

in BOD5/CBOD5 concentration in the treated effluent prior to discharge.  

In comparison, a well-maintained septic tank treats sewage to approximately 

100 mg/l BOD5 prior to discharging into the underground drainfield or soil absorption 

field. To meet its effluent limits, the proposed facility will have to provide better than 

secondary treatment including disinfection. For a proposed development of this type, a 

wastewater treatment facility will provide a higher level of environmental protection 

than septic tanks. For more information regarding OSSF rules and regulations please 

contact the TCEQ OSSF Program at 512-239-3799 or the Gillespie County Authorized 

Agent at 830-997-8191. 

Comment 7: 

Kathy P. Antus, HCUWCD, Reed Bass, HCA, Katie Collins, Taylor Collins, Kristina 

Lackey, LCRA, Barbara Wolf, Deborah E. Youngblood raised concerns about disinfection 

(pathogens).  

 
9 30 Tex. Admin. Code § 285.4 
10 30 TEX. ADMIN. CODE § 285.8(a)(3) 
11 30 TEX. ADMIN. CODE § 217.32(a)(3) 
12 The Village at Grape Creek, LLC Draft Permit, Effluent Limitations and Monitoring Requirements, page 2 



Executive Director’s Response to Comments  Page 11 
The Village at Grape Creek, LLC 
TPDES Permit No. WQ0016363001 

Response 7: 

The rules in 30 TAC § 309.3(g)(1) require that disinfection of domestic 

wastewater must be protective of both public health and aquatic life, however the rules 

do not require a specific method of disinfection. A permittee may disinfect domestic 

wastewater through use of 1) chlorination, 2) ultraviolet light, or 3) an equivalent 

method of disinfection with prior approval of the ED. 

The Applicant has chosen to utilize an ultraviolet light (UV) system for 

disinfection purposes and must comply with the design requirements in 30 TAC 

Chapter 217, Subchapter L. Specifically, 30 TAC §§ 217.291-300 specify the 

requirements for the sizing, configuration, dosage, system details, controls, cleaning, 

safety, and minimum replacement parts for UV light disinfection units. 

Additionally, 30 TAC § 217.37 requires a disinfection system to include a 

backup power system capable of providing sufficient power to operate continuously 

during all power outages. The draft permit also includes bacteria limits and monitoring 

requirements to verify proper disinfection. The treated effluent shall meet a daily 

average bacteria limit of 126 colony-forming units (CFU) or most probable number 

(MPN) of Escherichia coli (E. coli) per 100 ml. The effluent shall be sampled for bacteria 

five times per week.13 

The ED has determined that the draft permit is in accordance with the Texas 

Surface Water Quality Standards, which ensures that the effluent discharge is 

protective of aquatic life, human health, and the environment. Therefore, the permit 

limits given in the draft permit intended to maintain the existing uses of the surface 

waters and preclude degradation. 

Comment 8: 

Bill Ashby, HCUWCD, Lonnie Childs, Jay Choquette, Katie Collins, Taylor Collins, 

Rhonda Eckert, Sherry Knutson, David Peake, Henry Peake, Katherine Peake, Martha 

Pitts Lichtenhan, Kris Weidenfeller, Deborah E. Youngblood raised concerns that the 

wastewater and sludges contain pharmaceuticals, microplastics, perfluoroalkyl and 

 
13 The Village at Grape Creek, LLC Draft Permit, Effluent Limitations and Monitoring Requirements, page 2; 

see also 30 TEX. ADMIN. CODE § 319.3(b). 



Executive Director’s Response to Comments  Page 12 
The Village at Grape Creek, LLC 
TPDES Permit No. WQ0016363001 

polyfluoroalkyl substances (PFAS) and other compounds occurring at levels exceeding 

natural conditions.  

Response 8: 

Neither the TCEQ nor the EPA has promulgated rules or criteria limiting 

emerging contaminants in wastewater. EPA is currently investigating emerging 

contaminants and potential adverse human health effects from emerging contaminants 

in the environment. Removal of some emerging contaminants has been documented 

during municipal wastewater treatment; however, standard removal efficiencies have 

not been established. In addition, there are currently no federal or state effluent limits 

for emerging contaminants. Accordingly, neither the TCEQ nor the EPA has rules on 

the treatment of contaminants such as pharmaceuticals in domestic wastewater. 

Neither the TCEQ nor the EPA has promulgated rules or criteria limiting PFAS in 

wastewater. EPA is currently evaluating potential adverse human health effects from 

PFAS in the environment. There are currently no federal or state effluent limits for 

PFAS in wastewater. So, while the EPA and other agencies continue to study the 

presence and effects of PFAS, there is currently no clear regulatory regime available to 

address the treatment of PFAS in domestic wastewater.  

Comment 9: 

Bill Ashby, Donny P. Clark, Kelly Crunk, Levi Deike, Litsa Folse, Paul Gabriel 

Folse, Karen Lochte, Chris Perrenoud, Kris Weidenfeller, Angie Wright, and Shelly and 

James Booth Wright raised concerns about the chemical wastewater treatment process. 

Concerns regarding emergency preparedness were also raised.  

Response 9: 

The Village at Grape Creek WWTP will be a Membrane Bioreactor (MBR) System. 

Treatment units will include three fine screens, an equalization basin, an anoxic tank, 

an aeration basin, a membranes cell, a sludge belt filter press, and an ultraviolet light 

disinfection system. According to the permit application, phosphorus in the treated 

effluent will be removed chemically with the addition of alum,14 however, this is not 

expected to degrade the effluent quality. 

 
14 The Village at Grape Creek, LLC Permit Application, Technical Report 1.0, page 2. 



Executive Director’s Response to Comments  Page 13 
The Village at Grape Creek, LLC 
TPDES Permit No. WQ0016363001 

Operators must maintain adequate safeguards to prevent the discharge of 

untreated or inadequately treated wastes during electrical power failures by means of 

alternate power sources, standby generators, or retention of inadequately treated 

wastewater.15 In addition, the plans and specifications for domestic sewage collection 

and treatment works associated with any domestic permit must be approved by 

TCEQ.16  

Comment 10: 

Reed Bass, Dawna Centeno, Kelly Crunk, Levi Deike, Litsa Folse, Paul Gabriel 

Folse, Laura and James Fritz, Joan Jacoby Jenschke, Kathleen C. Lewis, David Peake, 

Henry Peake, Katherine Peake, Kris Weidenfeller, Barbara Gail Wolf and Keith Darby, 

Shelly and James Booth Wright, and Deborah E. Youngblood raised concerns regarding 

compliance with the permit, monitoring and reporting requirements, and self-

monitoring data and public availability.  

Response 10: 

The Applicant is required to analyze the treated effluent prior to discharge and 

to provide monthly reports to the TCEQ that include the results of the analyses, called 

discharge monitoring reports (DMRs). The Applicant may either collect and analyze the 

effluent samples itself, or it may contract with a third party for either or both the 

sampling and analysis. However, all samples must be collected and analyzed according 

to 30 TAC Chapter 319, Subchapter A, Monitoring and Reporting System. Sampling, 

analysis, and reporting for compliance with the permit provisions shall be performed 

in accordance with the Monitoring and Reporting Requirements section and the 

Definitions and Standard Permit Conditions section of the draft permit. 

The Applicant is required to further notify the agency if the effluent does not 

meet the permit limits according to the requirements in the permit. In addition, the 

TCEQ regional staff may sample the effluent during routine inspections or in response 

to a complaint. Permit limits and DMRs are available to the public in national files on 

the Enforcement and Compliance History Online (ECHO) data downloads page at 

echo.epa.gov/tools/data-downloads/icis-npdes-dmr-and-limit-data-set.  

 
15 30 Tex. Admin. Code § 217.36. 
16 The Village at Grape Creek, LLC Draft Permit, Other Requirements, Item 6, page 34; see also 30 TEX. 

ADMIN. CODE § 217.6(d). 

https://echo.epa.gov/tools/data-downloads/icis-npdes-dmr-and-limit-data-set


Executive Director’s Response to Comments  Page 14 
The Village at Grape Creek, LLC 
TPDES Permit No. WQ0016363001 

Comment 11: 

PRA, Karen Lochte, David Peake, Henry Peake, Katherine Peake, Kris 

Weidenfeller, and Deborah E. Youngblood raised concerns about deficiencies in the 

application, justification for requested capacity, and an injection well provision.  

Response 11: 

As provided by state law, a permittee is subject to administrative, civil and 

criminal penalties, as applicable, for negligently or knowingly violating the Clean Water 

Act, Texas Water Code §§ 26, 27, and 28, and the Texas Health and Safety Code § 361, 

including but not limited to knowingly making any false statement, representation, or 

certification on any report, record, or other document submitted or required to be 

maintained under the draft permit, including monitoring reports or reports of 

compliance or noncompliance, or falsifying, tampering with or knowingly rendering 

inaccurate any monitoring device or method required by this permit or violating any 

other requirement imposed by state or federal regulations.17 

The preliminary engineering report from The Village at Grape Creek, LLC 

provided justification for the requested flows.18 As part of the application, The Village 